

Test Report

No. SC090903566

Date: Sep. 25, 2009

Page 1 of 3

SHANGHAI BAICHENG HARDWARE PRODUCT CO. LTD  
 NO.197 LUOXIN ROAD, LUODIAN ZHEN, BAOSHANQU, SHANGHAI CITY

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : LOCKNUTS  
 Sample No. : SC090903566

Sample Receiving Date : Sep.22, 2009  
 Testing Period : Sep.22-25, 2009

Test Requested : As specified by client, selected parts of the submitted sample(s) for compliance with Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA)-  
 1) Lead in accessible substrate materials

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Item	Test Parameter	Conclusion
1	CPSIA section 101(a)(2) - Lead in accessible substrate materials (including Children's Metal Jewelry)	PASS

Signed for SGS-CSTC Standards  
 Technical Services Co., Ltd

  
 Xia Hai  
 Authorized signatory

This report was prepared by the laboratory on behalf of the client. The client is responsible for the accuracy of the data and the validity of the test results. The laboratory is not responsible for the accuracy of the data and the validity of the test results. The laboratory is not responsible for the accuracy of the data and the validity of the test results. The laboratory is not responsible for the accuracy of the data and the validity of the test results.



Sample photo.



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*